



Product Service

CERTIFICATE

No. Z2 046393 0043 Rev. 00

Holder of Certificate: Copele, S.L.
Equip. para entorno urbano
C/ Altamira, 36 - Apdo.10
30120 El Palmar (Murcia)
SPAIN

Production Facility(ies): 046393

Certification Mark:



Product: Swings

Model(s): 81239, 81240, 81241

Parameters: Model: length x width x height; fall height

81239: 2.60 x 2.69 x 2.06 m; 1.36 m

81240: 2.60 x 2.69 x 2.06 m; 1.36 m

81241: 2.60 x 2.69 x 2.06 m; 1.36 m

Material: steel, plastic, plastic component materials;

Tested according to: EN 1176-1:2017
EN 1176-2:2017

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713156716-2

Valid until: 2024-05-27

Date, 2019-06-03

(Jens Biesenack)

ZERTIFIKAT ◆ CERTIFICATE ◆ 認證書 ◆ CERTIFICADO ◆ CERTIFICAT